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. American Academy Of Family Physicians (2011) . Advanced Life Support in Obstetrics Program - ALSO

. American College of Chest Physicians - ACCP (2012) VTE, Thrombophilia, Antithrombotic Therapy, and Pregnancy.
Evidence-Based Clinical Practice Guidelines (9th Edition)

. American College of Obstetricians and Gynecologists (2011) Thromboembolism in Pregnancy .PRACTICE BULLETIN
N=123

. American College of Obstetricians and Gynecologists (2011) Inherited Thrombophilias in Pregnancy .PRACTICE
BULLETIN N=124

. American College of Obstetricians and Gynecologists (2012) Antiphospholipid Syndrom .PRACTICE BULLETIN
N=132

. American Society of Regional Anesthesia and Pain Medicine (2010) Executive Summary: Regional Anesthesia in the
Patient Receiving Antithrombotic or Thrombolytic Therapy. Evidence-Based Guidelines (Third Edition)

. Cunningham.Garry et al Williams Obstetrics (2010)

. Royal College of Obstetrician and Gynecologists (2009), Reducing the Risk of Thrombosis and Embolism during
Pregnancy and the Puerperium (Green-top Guideline N=37a)

. Royal Hospital for Women - Local Operating Procedure - Clinical Policies, Procedures & Guideline -Approved by Quality
& Patient Safety Committee (2012) Epidural Analgesia — Continuous Infusion Adult

10. Up-to-Date (2012)
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All women should undergo a documented assessment of risk factors for venous thromboembolism (VTE)
RCOG -2009 | (listed in Table 1, Figure 1 and Appendix I11) in early pregnancy or before pregnancy. This assessment should be repeated if
the woman is admitted to hospital for any reason or develops other intercurrent problems.(C)

G analio 5 (008 5 Ll s Ll 5l o BAT (ual 5o cacleun a5 55 «53) DVT @3le 5550 50wl lasly 5 G 5 olob aKia ju ol alai s @

el aals slube SIS 8 yns 9 S paS 4543419‘@3334341@4140133»1&334
All women should be encouraged to mobilise both during labour and postpartum. Dehydration should be avoided.(good
practice)

RCOG -2009

a0 aladl AT (595 s Bl (o0 Osn Ohoa RIN Sels S gl subis ol yad Wpd 32585 B Glasl) B sy Gled 58 e et (st sl plas @
Prevention of thrombos ( clot formation) is part of the nursing plan of care .women who must remain in bed after giving
birth are at increased risk for the development of thrombos . if a woman remains in bed longer than 8 hours (e.g , after

l\NAjrt:ir:;X cesarean birth ), exercise to promote circulation in the legs is indicated using the following routine:
(1999) 1- Alternate flexion and extension of feet
chapter 17 2- Rotate ankle in circular motion

3- Alternate flexion and extension of legs
4- Press back of knee to bed surface, relax

Exercises for
pregnancy and | Although she may be suffering from fatigue, discomfort and the responsibilities of mothering, the subject should be broached
childbirth - positively and the following simple exercises encouraged.......

2003
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Table 9: Baseline Laboratory Tests for Initiating Anticoagulation: CBC- PT/ INR — Cr( LMWHs are contraindicated with

ALSO - 2011 | abnormal renal function) —a PTT — Liver Function Tests ( warfarin is contraindicated with significantly abnormal liver
function) — Thrombophilia Profile

Inherited thrombophilia testing in women who have experienced recurrent fetal loss or placental abruption is not recommended

ACOG - 2011 because it is unclear whether anticoagulation reduces recurrence

ACOG - 2011 There is ins_ufficient evidence to recommend screening or treatment for thrombophilias in women with previous IUGR or
preeclampsia.

Up-to-Date Thror_nbophilia is generally detected by s_c_ree_ning patients with a personal or fami_ly history of VTE who are pregnant or

(2012) planning to become pregnant. Thrombophilia is more common when the previous episode of VTE occurred during pregnancy

or was idiopathic, than when the VTE episode was associated with a transient risk factor (eg, following surgery). Screening for
thrombophilia is not recommended in women who lack these risk factors .

s sliiel LMWH SIUFH (gla 05 oo o 68 Sl aa B VTE floyu 5 ooy (gl Slaob by 5o @

ACCP - 2012 | 2.2.1. For pregnant patients, we recommend LMWH for the prevention and treatment of VTE, instead of UFH (1B )

Low molecular weight heparins (LMWH) are the agents of choice for antenatal thromboprophylaxis.
These are at least as effective as and safer than unfractionated heparin.(A)

rEETTET———

398 oo wao 3 UFH & LMWH (Las 0wzl g o8 6l o8 lasly S ole) 5a b solo,b Y G 51 @

RCOG - 2009

Women receiving either therapeutic or prophylactic anticoagulation may be converted from LMWH to the shorter half-

ACOG - 2011 life unfractionated heparin  inthe last  month of pregnancy or sooner if delivery appears imminent.(C)
Up-to-Date In cases in which preterm delivery is anticipated (eg, triplets, preterm rupture of membranes, significant cervical dilation,
(2012) preeclampsia, growth restriction), it is common to discontinue SC LMWH or SC UFH at 36 weeks of gestation. IV UFH is

then used instead.
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Williams Obstetrics
(2010)- Chapter 47

The American College of Obstetricians and Gyneclolgists (2000) recommends that platelet counts be measured on day 5
and then periodically for the first 2 weeks of heparin therapy. If unchanged ,further platelet counts are not indicated
because most cases manifest within 15 days of standard heparin initiation.

Williams Obstetrics
(2010)- Chapter 47

For women given thromboprophylaxis , most authorities do not recommend monitoring anti-factor Xa levels.

American Society

Because heparin-induced thrombocytopenia may occur during heparin administration, we recommend that patients

of Regional receiving heparin for greater than 4 days have a platelet count assessed before neuraxial block and
Anesthesia (2010) catheter removal (1C).
Additionally, use for more than 4 days warrants monitoring of platelet counts because 6% of patients will experience
ACOG - 2011 S .
heparin- induced thrombocytopenia .
ROYAL HOSPITAL | For patients who have had more than 4 days of heparin therapy, a platelet count should be done prior to removal of an
FOR WOMEN - epidural catheter to identify heparin-induced Thrombocytopenia.
Patients receiving prophylactic anticoagulation do not require monitoring, but measurement of antifactor Xa levels or
aPTT may be warranted in cases in which prophylaxis levels outside of the recommended range are clinically suspected
ACOG - 2011 (39). In one study, approximately 40% of women taking prophylactic LMWH had levels outside of the prophylactic
range (39). Guidelines recommend obtaining platelet counts when initiating therapeutic unfractionated heparin therapy
in order to monitor for heparin-induced thrombocytopenia (76).
2.1.1. For patients receiving heparin in whom clinicians consider the risk of heparin-induced thrombocytopenia (HIT) to
be > 1%, we suggest that platelet count monitoring be performed every 2 or 3 days from day 4 to day 14 (or until heparin
ACCP - 2012 is stopped, whichever occurs fi rst) (2C) .

2.1.2. For patients receiving heparin in whom clinicians consider the risk of HIT to be <1%, we suggest that platelet
counts not be monitored (2C) .

Up-to-Date (2012)

Patients receiving prophylactic anticoagulation do not require monitoring, but measurement of antifactor Xa levels or
aPTT may be warranted in cases in which prophylaxis levels outside of the recommended range are clinically suspected
(39). In one study, approximately 40% of women taking prophylactic LMWH had levels outside of the prophylactic
range
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Warfarin, a common agent for long-term anticoagulation therapy outside of pregnancy, has been associated with
potentially harmful fetal effects, especially with firsttrimester exposure (48-54). Warfarin embryopathy has

been linked with exposure at 6-12 weeks of gestation, highlighting the importance of early pregnancy care in

such patients (55). Therefore, for most women receiving prolonged anticoagulation therapy who become pregnant, it is
recommended that unfractionated heparin orLMWH be used in place of warfarin.

ACOG - 2011
Although rarely prescribed in pregnancy, warfarin is still considered in pregnancy for women with mechanical

heart valves because of their high risk of thrombosis even with heparin or LMWH anticoagulation therapy

(56). The management of such women requires a multidisciplinary care approach, and the decision regarding

optimal anticoagulation therapy merits a detailed discussion with the patient and her health care providers regarding the
risks and benefits of the various treatment options

Warfarin use in pregnancy is restricted to a few situations where heparin is considered unsuitable; for

example, some women with mechanical heart valves. This is because warfarin crosses the placenta leading

RCOG - 2009 to an increased risk of congenital abnormalities including a characteristic warfarin embryopathy in

approximately 5% of fetuses exposed between 6 and 12 weeks of gestation, There is evidence that this

incidence is dose-dependent, with a higher incidence in women taking greater than 5 mg/day

Up-to-Date (2012) Warfarin is generally not used, particularly in the first trimester, because it may be teratogenic.

For pregnant women with mechanical heart valves, the decision regarding the choice of anticoagulant regimen is so
value and preference dependent (risk of thrombosis vs risk of fetal abnormalities) that we consider the decision to be
completely individualized
ACCP - 2012 . C o . .
12.1.2. In women judged to be at very high risk of thromboembolism in whom concerns exist about the effi cacy and
safety of UFH or LMWH as dosed above (eg, older-generation prosthesis in the mitral position or history of
thromboembolism), we suggest vitamin K antagonists throughout pregnancy with replacement by UFH or LMWH (as
above) close to delivery rather than one of the regimens above (Grade 2C)

AR}
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Women receiving LMWH antenatally should usually continue prophylactic doses of LMWH until 6 weeks
RCOG - 2009 postpartum but a postnatal risk assessment should be made. If they are receiving long-term anticoagulation
with warfarin, this can be started when the risk of haemorrhage is low.(C)
RCOG — 2009 Thromboprophylaxis should be continued for 6 weeks in women at high risk of postpartum VTE and for
1 week in women with intermediate risk.(C)

oML 51 plsabl ane 4wl ujls wsa s oSy 5L K1l sl was oo 5 sl ol o (55l0L (b sy (Jssel s g5 wslse S ol @
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Antenatal thromboprophylaxis should begin as early in pregnancy as practical.(B)

RCOG -2009 Many antenatal VTE events occur in the first trimester and therefore prophylaxis, if given, should begin early in
pregnancy.

The highest risk period for VTE, and pulmonary embolism in particular, is during the postpartum period

\Y
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Williams Obstetrics
(2010)- Chapter 47

The American Academy of Pediatrics and American College of Obstetricians and Gynecologists (2007) advise that women
receiving once- daily prophylactic low-dose low-molecular —weight heparin not be offered regional analgesia until at least 10
to 12 hours after last injection

RCOG -2009

The required interval between a prophylactic dose of unfractionated heparin and regional analgesia or anaesthesia is less (4
hours) than with LMWH (12 hours) and there is less concern regarding neuraxial haematomas with unfractionated heparin

RCOG -2009

Regional techniques should not be used until at least 12 hours after the previous prophylactic dose of LMWH , When a
woman presents while on a therapeutic regimen of LMWH, regional techniques should not be employed for at least 24 hours
after the last dose of LMWH.

ACOG -2011

The American Societyof Regional Anesthesia and Pain Medicine guidelines recommend withholding neuraxial blockade
for 10-12 hours after the last prophylactic dose of LMWH or 24 hours after the last therapeutic dose of
LMWH.

These guidelines support the use of neuraxial anesthesia in patients receiving dosages of 5000 units of
unfractionated heparin twice daily, but the safety in patients receiving 10000 units twice daily or more is unknown.

American Society of
Regional Anesthesia

Patients on preoperative LMWH thrombopro- phylaxis can be assumed to have altered coagu- lation. In these patients, we
recommend that needle placement should occur at least 10 to 12 hrs after the LMWH dose (Grade 1C)

(2010)
ALSO - 2011 Neuraxial analgesia may be given 12 hours following the last dose of once daily prophylactic LMWH
RCOG - 2009 there is less concern regarding neuraxial haematomas with unfractionated heparin

American Society of
Regional Anesthesia
(2010)

In patients receiving prophylaxis with subcutaneous UFH with dosing regimens of 5000 U twice daily, there is no
contraindication to the use of neuraxial techniques.

ALSO - 2011

With UFH doses of 5000 U or less , given subcutaneously every 12 hours , neuraxial analgesia is considered safe as long as
the aptt and platelet counts are also normal.

Up-to-Date (2012)

For patients receiving subcutaneous UFH prophylaxis 5000 units two times per day, neuraxial techniques are
not contraindicated

\Y
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Williams Obstetrics
(2010)- Chapter 47

In addition ,low-molecular —weight heparin should be withheld for at least 2 hours after the removal of an epidural catheter

RCOG -2009

LMWH should not be given for 4 hours after use of spinal anaesthesia or after the epidural catheter has been removed

RCOG -2009

The thromboprophylactic dose of LMWH should be given 4 hours post-operatively or 4 hours after removal of the epidural
catheter.

ROYAL HOSPITAL
FOR WOMEN -

The epidural catheter should be removed at least 12 hours after the last dose of LMWH and the next dose should not be
given until at least 2 hours after removal

ALSO - 2011

For scheduled cesarean deliveries , a prophylactic dose of LMWH or UFH should be given by three hours after the operation
and a treatment dose recommended that evening

el VY2 (Coles 3 ur) Il sl SIS £ o5 b (Gl 5 J8) LMWH 5508 550 0asaT 3,35 om bals @

RCOG - 2009 the cannula should not be removed within 10-12 hours of the most recent injection.
ROYAL HOSPITAL The epidural catheter should be removed at least 12 hours after the last dose of LMWH and the next dose should not be
FOR WOMEN - given until at least 2 hours after removal

American Society
of Regional Anesthesia
(2010)

However, the catheter should be removed a minimum of 10 to 12 hrs after the last dose of LMWH

celen Nz (Ol 3 Gug) sl SBIS £aoa b (Gaule 51 J8) UFH 550 550 0o AT 3au08 (o dlals @

ROYAL HOSPITAL
FOR WOMEN -

Epidural catheters should be removed 6 hours after the last heparin dose or following an evaluation of the patient’s
coagulation status

American Society
of Regional Anesthesia
(2010)

Remove indwelling neuraxial catheters 2 to 4 hrs after the last heparin dose and assess the patient’s coagulation status; re-
heparin 1 hr after catheter removal.
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The optimal time to restart anticoagulation therapy postpartum is unclear. A reasonable approach to minimize bleeding

Up-to-Date (2012) complications is to restart unfractionated heparin or LMWH no sooner than 4-6 hours after vaginal delivery or 6-12 hours
after cesarean delivery.

American Society of Single-daily dosing. Thefirst postoperative LMWH dose should be administered 6 to 8 hrs post - operatively.
Regional Anesthesia

(2010)
The thromboprophylactic dose of LMWH should be given 4 hours post-operatively or 4 hours after removal of the epidural
RCOG - 2009 catheter

\o



oloal) 3 ot 9 slosl) 5.5 310,L 30 (T 90T gmog 3 (S o1 S 5 35590 Jos ygiwd | 0 )louk Jgu>

Lol Gl 0 olel olan) Lalgl) dgille su oo sl css20 b (ol (solaws sl oo Ita ¢ i saa 5 53 40 Mol s ulasle OV U8 (VTE s (dsselomosss il @
039 solaob Jalsh b Jss (Y- 51 sidus BMI) (3ls (gl Yo 51 i e o 8535 aliiel cJuw JSola (s5lans (500 59 a0S T 51 i (50! (i s5) S8 a i (lgdl)
S8 sl b solasl [ linia (ool it b o seu solosbolad s (as Sl soliieal [l qudly ()l slans s s sa s colilin Jlaaiad o SIS AL 5l i
S o s (Cpolie Ol b Glasly (eeln YE 51 sidi) (AY sb sud ot dST 65 «(ylandS i sastionl a5 /s 5laob waads 158000/ gaeslBlyaams 55550
(resy Aile Saaluan cighe ¢ (o o oo ST o gl Giews S3B55S) Olasll 3 oy Oloss 59 (aloa Jlael plasll 51 Gy wishe (God 32035 13l S 5l i Gl
e oa 58 3 gans tile o Slewn 5o sl il 555 ¥ i b gslie) (SSoa (o b Gl lan o st (bl 59 ot b Sisn (BT 5 a5 wie L) co 8 sl
(el € 5 i b s slas) (Y sha & silase « Gun 5o abars o Slae A wle 4 lass

Pre-existing:

Previous venous thromboembolism

Thrombophilia:

Heritable: Antithrombin deficiency- Protein C deficiency- Protein S deficiency- Factor V Leiden - Prothrombin gene G20210A
Acquired (antiphospholipid syndrome): Persistent lupus anticoagulant- Persistent moderate/high-titre anticardiolipin antibodies
or B2 glycoprotein 1 antibodies- Medical comorbidities (e.g. heart or lung disease, SLE, cancer, inflammatory conditions
(inflammatory

bowel disease or inflammatory polyarthropathy), nephrotic syndrome (proteinuria > 3 g/day), sickle cell disease - intravenous
drug user - Age > 35 years - Obesity (BMI > 30 kg/m?2) either prepregnancy or in early pregnancy

Parity > 3 — Smoking - Gross varicose veins (symptomatic or above knee or with associated phlebitis, oedema/skin changes)
Paraplegia

RCOG - 2009 | Obstetric:

Multiple pregnancy- assisted reproductive therapy - Pre-eclampsia - Caesarean section- Prolonged labour, mid-cavity
rotational operative delivery - PPH (> 1 litre) requiring transfusion

New-onset/transient Potentially reversiblea:

Surgical procedure in pregnancy or puerperium (e.g. ERPC, appendicectomy, postpartum sterilisation)

Hyperemesis, dehydration Ovarian hyperstimulation syndrome

Admission or immobility (> 3 days’ bed rest) e.g. symphysis pubis dysfunction restricting mobility

Systemic infection (requiring antibiotics or admission to hospital) e.g. pneumonia, pyelonephritis,

postpartum wound infection - Long-distance travel (> 4 hours)

"
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- Major risk factors (OR . 6): presence of at least one risk factor suggests a risk of postpartum VTE . 3%

Immobility (strict bed rest for _ 1 week in the antepartum period) - Postpartum hemorrhage _ 1,000 ml with surgery
Previous VTE - Preeclampsia with fetal growth restriction

Thrombophilia: Antithrombin defi ciency a - Factor V Leiden (homozygous or heterozygous) - Prothrombin G20210A
(homozygous or heterozygous) - Medical conditions - Systemic lupus erythematosus - Heart disease - Sickle cell disease -
ACCP - 2012 | Blood transfusion - Postpartum infection

- Minor risk factors (OR . 6 when combined): presence of at least two risk factors or one risk factor in the setting of
emergency cesarean section suggests a risk of postpartum VTE of . 3%

BMI . 30 kg/m 2 - Multiple pregnancy - Postpartum hemorrhage . 1 L - Smoking . 10 cigarettes/d - Fetal growth restriction

(gestational age 1 sex-adjusted birth weight , 25th percentile)

Thrombophilia : Protein C defi ciency - Protein S defi ciency

Table 7 : Risk Factors for VTE:

Thrombophilic disorders, multiparity(more than four deliveries, age greater than 35 years, weigh over 80 kg, severe varicose
ALSO - 2011 | veins, hyperemesis, preeclampcia , prolonged bed rest or immobility during travel , infection/sepsis , dehydration , major
medical problems(mechanical heart valve , inflammatory bowel disease, nephritic syndrome , sickle cell disease,
myeloproliferative disorders) , cesarean delivery especially if emergent , post partum hemorrhage.
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RCOG -2009 Any woman with three or more current or persisting risk factors shown in Figure 1 and Table 1 (other than
previous VTE or thrombophilia) should be considered for prophylactic LMWH antenatally (Intermediate Risk) (C )

podic slaa 5 00 suliial (5555 SaS (ledig) 51 4S (SB) (sl asd da s 52) G G (LS ©)Ohaad (il el s asui sha Jole uy50 58 @
podies 4 Mae (B3 (5los (s ol (o0 a5 05 sk S e 953 5l (s (51 el wis (55l D sad Wl e (ledd (il sasiiul ua
bl LMWH b (s Sy @le Gad b 51 Guy sle ¥ B 4S 0 93 o ol laedd wad Gl gastiul jua
5.1.1. For women undergoing assisted repro- duction, we recommend against the use of rou- tine thrombosis prophylaxis (1B )
ACCP - 2012 5.1.2. For women undergoing assisted repro-duction who develop severe ovarian hyperstim- ulation syndrome, we suggest

thrombosis prophylaxis (prophylactic LMWH) for 3 months postresolution of clinical ovarian hyperstimu-lation syndrome
rather than no prophylaxis (2C )

A
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Any woman with two or more current or persisting risk factors shown in Figure 1 and Table 1 (other than previous VTE or
thrombophilia) should be considered for prophylactic LMWH for at least 7 days postpartum.(C)

RCOG -2009

S5 o0 do S (290l oSty b ol yan (SOl (65K Wil oo Sl b asse ¥ skha Jelse S (Joge 50 @
Women with three or more persisting risk factors listed in Table 1 should be given graduated compression stockings in
RCOG - 2009 | addition to LMWH.(C).

Up-to-Date Women who have multiple additional risk factors for VTE should receive thromboprophylaxis plus graduated compression
(2012) stockings and/or pneumatic compression devices while in the hospital following delivery.

O ka5 B 0500 (S (Glslan Ho (Y sk e st b ad ) wisie wiile) Gia S 5l i oae 4 kA Jole S ad Yk o) a 5o @
5 8 5 sl kA e

In women who have additional persistent (lasting more than 7 days postpartum) risk factors, such as prolonged admission or
RCOG -2009 | wound infection, thromboprophylaxis should be extended for up to 6 weeks or until the additional risk factors are no longer
present. (good practice )

Sl 3 g 4588 S B o550 (55t (3,03 535 s Jale i ot s S1 in) BMI> 40 Llune b 3l b3 5loale 5sm 5 elardy 31 o pliio s @

S (oo s 65 (ol b g saub)

All women with class-3 obesity (BMI greater than 40 kg/m2) should be considered for prophylactic LMWH for 7 days after
delivery.( good practice)

RCOG - 2009

V4
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Williams Women are out of bed within a few hours after delivery .an attendant should be present for at least the first time , in case the
Obstetrics woman becomes syncopal. The many confirmed advantages of early ambulation include fewer bladder complications and less
(2010)- frequent constipation . early ambulation has reduced the frequency of puerperal venous thrombosis has reduced the
Chapter 30 frequency of puerperal venous thrombosis and pulmonary embolism.

Prevention of thrombus ( clot formation) is part of the nursing plan of care .women who must remain in bed after giving
Maternity birth are a_t increased_risk for the dev_elopm_ent qf thrombus_ ._ifa_ woman r_emains in bed _Ionger tr_lan 8 hours (e.g, after
Nursing — cesarean birth ), exercise to promote circulation in the legs is indicated using the following routine:
(1999) 5- Alternate flex_lon_and extens_lon of feet
chapter 17 6- Rotate ankle in circular motion

7- Alternate flexion and extension of legs
8- Press back of knee to bed surface, relax

Exercises for
pregnancy and
childbirth -
2003

Although she may be suffering from fatigue, discomfort and the responsibilities of mothering, the subject should be broached
positively and the following simple exercises encouraged.......
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Up-to-Date (2012)

For women who underwent cesarean section and have risk factors for VTE other than the pregnancy and cesarean
section, we suggest pharmacologic thromboprophylaxis while they are hospitalized (2B). When multiple risk factors
exist, it is preferable to use both pharmacologic thromboprophylaxis and mechanical thromboprophylaxis.

RCOG - 2009

All women who have had an elective caesarean section (category 4) who have one or more additional risk factors (such
as age over 35 years, BMI greater than 30) should be considered for thromboprophylaxis with LMWH for 7 days after
delivery.(C)

Up-to-Date (2012)

Women who have only one additional risk factor for VTE should receive either thromboprophylaxis, graduated
compression stockings, or a pneumatic compression device while in the hospital following delivery .We prefer
thromboprophylaxis because we believe it is supported by the highest quality evidence

ACCP - 2012

6.2.2. For women at increased risk of VTE after cesarean section because of the presence of one major or at least two
minor risk factors, we suggest pharmacologic thromboprophylaxis (prophylactic LMWH) or mechanical prophy- laxis
(elastic stockings or intermittent pneumatic compression) in those with contraindications to anticoagulants while in
hospital following delivery rather than no prophylaxis (2B)

oba Jole gaa Ggas G5l Gaoliew il cuas, @
Ol lass a5 (b o (Prophylactic 3 5.) UFH L (Prophylactic 5 54) LMWH 3 a5 :alu3l - @

RCOG - 2009

All women who have had an emergency caesarean section (category 1-3) should be considered for thromboprophylaxis
with LMWH for 7 days after delivery.(C)

ACCP - 2012

6.2.2. For women at increased risk of VTE after cesarean section because of the presence of one major or at least two
minor risk factors, we suggest pharmacologic thromboprophylaxis (prophylactic LMWH) or mechanical prophy- laxis
(elastic stockings or intermittent pneumatic compression) in those with contraindications to anticoagulants while in
hospital following delivery rather than no prophylaxis(2B)

Y
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6.2.1. For women undergoing cesarean section without additional thrombosis risk factors, we recommend against the
ACCP - 2012 . . e
use of thrombosis pro- phylaxis other than early mobilization(1B)
Up-to-Date (2012) As a result, thromboprophylaxis is NOT recommended for women whose only risk factors for VTE are the pregnancy
and cesarean

s (Intermittent pneumatic compression L Sl ol ga) Sl (65,880 1 a5l S sa s B as pie 3B s 550l el @l € (S 58 @
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6.2.2. For women at increased risk of VTE after cesarean section because of the presence of one major or at least two
minor risk factors, we suggest pharmacologic thromboprophylaxis (prophylactic LMWH) or mechanical prophy- laxis
ACCP - 2012 . . X ! . e ! T . 2
(elastic stockings or intermittent pneumatic compression) in those with contraindications to anticoagulants while in
hospital following delivery rather than no prophylaxis (2B)

YY
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ACCP - 2012

8.2.3. For pregnant women at moderate to high risk of recurrent VTE (single unprovoked VTE, pregnancy- or estrogen-
related VTE, or mul-tiple prior unprovoked VTE not receiving long-term anticoagulation), we suggest antepartum
prophylaxis with prophylactic- or intermediate- dose LMWH rather than clinical vigilance or routine care.(2C)

ACCP - 2012

8.2.1. For all pregnant women with prior VTE, we suggest postpartum prophylaxis for 6 weeks with prophylactic- or
intermediate-dose LMWH or VKAs targeted at INR 2.0 to 3.0 rather than no prophylaxis

RCOG -2009

Women with asymptomatic inherited thrombophilia without other risk factors may be managed with close surveillance
antenatally but should be considered for LMWH for at least 7 days postpartum.

homozygous Exceptions are in women with antithrombin deficiency or more than one thrombophilic defect (including
those with additional risk factors factor V Leiden, homozygous prothrombin G20210A and compound heterozygotes) or
where advice of a local expert should be sought and antenatal prophylaxis considered.( C)

RCOG -2009

All women with a previous history of confirmed VTE should be offered thromboprophylaxis with LMWH
or warfarin for 6 weeks postpartum, regardless of the mode of delivery.
Women with VTE before the current pregnancy should be offered LMWH for 6 weeks following delivery. (C)

Up-to-Date (2012)
and
ACOG - 2011

No thrombophilia with previous single episode of VTE associated with transient risk factor that was pregnancy- or
estrogen-related

Antepartum management: Prophylactic-dose LMWH or UFH

Postpartum management: Postpartum anticoagulation therapy

Up-to-Date (2012)
and
ACOG - 2011

Low-risk thrombophilia® with a single previous episode of VTE - not receiving long-term anticoagulation therapy
Antepartum management: Prophylactic or intermediate-dose LMWH/UFH or surveillance without anticoagulation therapy
Postpartum management: Postpartum anticoagulation therapy or intermediate-dose LMWH/UFH

Yy
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Up-to-Date (2012)
and
ACOG - 2011

High-risk thrombophilia with a single previous episode of VTE - not receiving long-term anticoagulation therapy
Antepartum management: Prophylactic, intermediate-dose, or adjusted-dose LMWH/UFH regimen

Postpartum management: Postpartum anticoagulation therapy or intermediate- or adjusted-dose LMWH/UFH for 6 weeks
(therapy level should be at least as high as antepartum treatment)

Up-to-Date (2012)
and
ACOG - 2011

Thrombophilia or no thrombophilia with two or more episodes of VTE - not receiving long-term anticoagulation therapy
Antepartum management: Prophylactic- or therapeutic-dose LMWH OR Prophylactic- or therapeutic-dose UFH
Postpartum management: Postpartum anticoagulation therapy OR Therapeutic-dose LMWH/UFH for 6 weeks

Up-to-Date (2012)
and
ACOG - 2011

Thrombophilia or no thrombophilia with two or more episodes of VTE - receiving long-term anticoagulation therapy
Antepartum management: Therapeutic-dose LMWH/UFH
Postpartum management: Resumption of long-term anticoagulation therapy

Up-to-Date (2012)
and
ACOG - 2011

53 INR Liaa LK fpueliy g cewss £ T L ( Prophylactic 5 54) UFH L (Intermediate L Prophylactic 5 ss) LMWH 55 5a5 0 4iaa 1 G glaly 51 g ala3l - @

No thrombophilia with previous single episode of VTE without an associated risk factor (idiopathic) - not receiving long-
term anticoagulation therapy

Antepartum management: Prophylactic-dose LMWH or UFH

Postpartum management: Postpartum anticoagulation therapy

Caal 035 81508 (5 (Ao b Loy ) G5 00tl 4 Gl 5ab o) e Jole K LS VTE JL S sl 1l cinisy @
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ACCP - 2012

8.2.2. For pregnant women at low risk of recur-rent VTE (single episode of VTE associated with a transient risk factor not
related to pregnancy or use of estrogen), we suggest clinical vigilance antepartum rather than antepartum prophy-laxis
(2C)

Up-to-Date (2012)
and
ACOG - 2011

No thrombophilia with previous single episode of VTE associated with transient risk factor that is no longer present -
excludes pregnancy- or estrogen-related risk factor

Antepartum management: Surveillance without anticoagulation therapy

Postpartum management: Postpartum anticoagulation therapy

RCOG - 2009

Women with a previous single provoked (excluding estrogen-related) VTE (and no other risk factors) require close
surveillance antenatally and thromboprophylaxis with LMWH for 6 weeks postpartum.(C)

Y¢
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ACCP - 2012

9.2.1. For pregnant women with no prior his- tory of VTE who are known to be homozygous for factor V Leiden or the
prothrombin 20210A mutation and have a positive family history for VTE, we suggest antepartum prophylaxis with
prophylactic- or intermediate-dose LMWH and postpartum prophylaxis for 6 weeks with pro-phylactic- or intermediate-
dose LMWH or VKAs targeted at INR 2.0 to 3.0 rather than no pro-phylaxis (2B)

RCOG - 2009

Women with asymptomatic inherited thrombophilia without other risk factors may be managed with close surveillance
antenatally but should be considered for LMWH for at least 7 days postpartum.

Exceptions are in women with antithrombin deficiency or more than one thrombophilic defect (including homozygous
factor V Leiden, homozygous prothrombin G20210A and compound heterozygotes) or those with additional risk factors
where advice of a local expert should be sought and antenatal prophylaxis considered.(C)

Up-to-Date (2012)
and
ACOG - 2011
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High-risk thrombophilia without previous VTE
Antepartum management: Prophylactic LMWH or UFH
Postpartum management: Postpartum anticoagulation therapy

( Clinical Vigilance ) cudl e 5 Llial: glaly 5 pu 5 solob alKia sl

ACCP - 2012

9.2.4. For pregnant women with all other throm-bophilias and no prior VTE who do not have a positive family history for
VTE, we suggest antepartum and postpartum clinical vigilance rather than pharmacologic prophylaxis(2C)

Yo
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All women with known heritable or acquired thrombophilia should be considered for LMWH for at least
RCOG - 2009 7 days following delivery, even if they were not receiving antenatal thromboprophylaxis
This could be extended to 6 weeks if there is a family history or other risk factors present.(C)

Up-to-Date (2012) Low-risk thrombophilia without previous VTE

anF:j Antepartum management: Surveillance without anticoagulation therapy or prophylactic LMWH or UFH
Postpartum management: Surveillance without anticoagulation therapy or postpartum anticoagulation therapy if the

ACOG - 2011 . - :

patient has additional risks factors

9.2.2. For pregnant women with all other throm- bophilias and no prior VTE who have a positive family history for VTE,
ACCP - 2012 we suggest antepartum clinical vigilance and postpartum prophylaxis with prophylactic- or intermediate-dose LMWH or,
in women who are not protein C or S defi -cient, VKAs targeted at INR 2.0 to 3.0 rather than routine care(2B)

i
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10.2.3. For women who fulfi Il the laboratory criteria for APLA syndrome and meet the clinical APLA criteria based
ACCP - 2012 on a history of three or more pregnancy losses, we recommend antepartum administration of prophylactic- or
intermediate dose UFH or prophylactic LMWH combined with low-dose aspirin, 75 to 100 mg/d, over no treatment
(1B)

For prevention of fetal loss in women with APS, administration of low dose ASA alone has been associated with an
Up-to-Date (2012) increased frequency of successful pregnancy outcome in some studies , but was no better than supportive care in others

Low dose ASA can be stopped anytime after 36 weeks of gestation, and, ideally, should be stopped 7 to 10 days before
delivery

ACOG — 2012 In women with APS and a history of stillbirth or recurrent fetal loss but no prior thrombotic history prophylactic doses
of heparin and low-dose aspirin during pregnancy and 6 weeks of postpartum should be considered (B)

RCOG - 2009 Aspirin is appropriate for women with antiphos- pholipid syndrome to improve fetal outcomes

Yv
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Women with persistent antiphospholipid antibodies with no previous VTE and no other risk factors or fetal indications for
RCOG -2009 LMWH may be managed with close surveillance antenatally but should be considered for LMWH for 7 days
postpartum.( C)

Postpartum — There are no high quality data to guide postpartum management of women with aPL but no history of prior
thrombosis. Whether to begin or continue anticoagulation in all or selected groups of these women is controversial [50].
As discussed above, the American College of Chest Physicians Evidence-Based Clinical Practice Guidelines concluded
these women are probably at increased risk of developing pregnancy-related venous thrombosis and suggested that they
receive postpartum anticoagulation (table 1)

In women who received heparin or LMWH antepartum, we continue anticoagulation postpartum. Unfractionated heparin
(5000 units every 12 hours) is administered beginning 12 hours post-cesarean delivery and four to six hours post-vaginal
birth if there is no significant bleeding, and either continued or replaced with warfarin (stopping the heparin when the INR
is therapeutic) for four to six weeks [37,40]. We also continue low dose ASA postpartum for four to six weeks

Up-to-Date (2012)

2o oS g shad 3 b (b gmg i Cormo
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Up-to-Date (2012) High-risk thrombophilia: antithrombin deficiency; double heterozygous for prothrombin G20210A mutation and factor

and V Leiden; factor V Leiden homozygous or prothrombin G20210A mutation homozygous

ACOG - 2011 Low-risk thrombophilia: factor V Leiden heterozygous; prothrombin G20210A heterozygous; protein C or protein S
deficiency.
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According to the revised Sapporo criteria, definite APS is considered if at least one of the following clinical criteria and at
least one of the following laboratory criteria are satisfied:

- Clinical:

e The presence of either vascular thrombosis or pregnancy morbidity, defined as follows:

e Vascular thrombosis is defined as one or more episodes of venous, arterial, or small vessel thrombosis, with
unequivocal imaging or histologic evidence of thrombosis in any tissue or organ. Superficial venous thrombosis does
not satisfy the criteria for thrombosis for APS.

e Pregnancy morbidity is defined as otherwise unexplained fetal deathlld weeks gestation of a morphologically
normal fetus, or one or more premature births before 34 weeks of gestation because of eclampsia, preeclampsia, or
placental insufficiency, or three or more embryonic (<10 week gestation) pregnancy losses unexplained by maternal or
paternal chromosomal abnormalities or by maternal anatomic or hormonal causes.

Up-to-Date
(2012)

- Laboratory:

e The presence of aPL, on two or more occasions at least 12 weeks apart and no more than five years prior to clinical
manifestations, as demonstrated by one or more of the following .

e 1gG and/or IgM aCL in moderate or high titer (>40 units GPL or MPL or >99th percentile for the testing laboratory)

o Antibodies to 32-glycoprotein | (anti-B2GPI) of IgG or IgM isotype at a titer >99th percentile for the testing laboratory
when tested according to recommended procedures .

e Lupus anticoagulant (LA) activity detected according to published guidelines .

ya
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Clinical Criteria for Diagnosis of Antiphospholipid Syndrome Vascular thrombosis One or more clinical episodes of arterial,
venous, or small vessel thrombosis, in any tissue or organ, or Pregnancy morbidity

a) One or more unexplained deaths of a morpho-logically normal fetus at or beyond the 10th week of gestation, with normal
fetal morphology documented by ultrasound or by direct examina-tion of the fetus, or

ACOG - 2012 b) One or more premature births of a morphologi- cally normal neonate before the 34th week of
gestation because of eclampsia or severe pre-eclampsia, or features consistent with placental insufficiency, or
¢) Three or more unexplained consecutive sponta-neous pregnancy losses before the 10th week of pregnancy, with maternal
anatomic or hormonal abnormalities and paternal and maternal chro-mosomal causes excluded.
Box 1. Laboratory Criteria for the Diagnosis of Antiphospholipid Syndrome
1. Lupus anticoagulant present in plasma, on two or more occasions at least 12 weeks apart. It is interpreted as either present
or absent. Testing for lupus anticoagulant is ideally performed before the patient is treated with anticoagulants, or
2. Anticardiolipin antibody of immunoglobulin G (IgG) and/or immunoglobulin M isotype in serum or plasma, present in
ACOG - 2012 medium or high titer (ie, greater than 40 GPL or MPL, or greater than the 99th percentile), on two or more occasions, at least
12 weeks apart, or
3. Anti-pB2-glycoprotein I of immunoglobulin G (IgG) and/or immunoglobulin M isotype in serum or plasma (in titer greater
than 99th percentile for a normal population as defined by the laboratory performing the test), present on two or more
occasions, at least 12 weeks apart.
Antiphospholipid syndrome is defined as the presence of a lupus anticoagulant and/or anticardiolipin and/or f2-glycoprotein 1
antibodies of medium to high titre on two occasions 12 weeks apart (persistently positive), in association with a history of
RCOG - 2009 | thrombosis (which may be arterial or venous) or adverse pregnancy outcome

(defined as three or more unexplained miscarriages before 10 weeks of gestation, a fetal death after 10 weeks of gestation or a
premature birth [before 35 weeks] due to severe pre-eclamptic toxaemia or intrauterine growth restriction).
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ACCP - 2012

During pregnancy, UFH can be used for both prevention and treatment of thromboembolism. Prophylactic UFH is typically
administered subcutaneously two to three times per day either in fi xed doses or doses adjusted to a target a specifi ¢ anti-Xa
UFH level (prophylactic- or intermediate-dose UFH).

ACCP - 2012

When describing the various regimens of unfractionated heparin (UFH) and LMWH, we use the following short forms:

* Adjusted-dose UFH: UFH subcutaneously every 12 h in doses adjusted to target a midinterval activated partial
thromboplastin time (aPTT) into the therapeutic range

* Prophylactic LMWH: for example, dalteparin 5,000 units subcutaneously every 24 h, tinzaparin 4,500 units subcutaneously
every 24 h, nadroparin 2,850 units subcutaneously every 24 h, or enoxaparin 40 mg subcutaneously every 24 h (although at
extremes of body weight, modifi cation of dose may be required)

* Intermediate-dose LMWH: for example, dalteparin 5,000 units subcutaneously every 12 h or enoxaparin 40 mg
subcutaneously every 12 h

* Adjusted-dose LMWH: weight-adjusted or full-treatment doses of LMWH given once daily or bid (eg, dalteparin 200
units/kg or tinzaparin 175 units/kg once daily or dalteparin 100 units/kg every 12 h or enoxaparin 1 mg/kg every 12 h)
*Postpartum anticoagulation refers to vitamin K antagonists for 6 weeks with a target INR of 2.0 to 3.0, with initial UFH or
LMWH overlap until the INR is > 2.0 or prophylactic- or intermediate-dose LMWH for 6 weeks.
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Anticoagulation regimen definitions (c)
(UP-TO-DATE 2012 AND ACOG 2011)

Management type

Dosage

Prophylactic LMWH*

Enoxaparin, 40 mg SC once daily

Dalteparin, 5000 units SC once daily

Tinzaparin, 4500 units SC once daily

Therapeutic LMWH®

(Also referred to as weight-adjusted, full-
treatment dose)

Enoxaparin, 1 mg/kg every 12 hours

Dalteparin, 200 units/kg once daily

Tinzaparin, 175 units/kg once daily

Dalteparin, 100 units/kg every 12 hours

Minidose prophylactic UFH

UFH, 5000 units SC every 12 hours

Prophylactic UFH

UFH, 5000-10,000 units SC every 12 hours

UFH, 5000-7500 units SC every 12 hours in first trimester

UFH, 7500-10,000 units SC every 12 hours in the second trimester

UFH, 10,000 units SC every 12 hours in the third trimester, unless the aPTT is elevated

Therapeutic UFH

(Also referred to as weight-adjusted, full-
treatment dose)

UFH, 10,000 units or more SC every 12 hours in doses adjusted to target aPTT in the therapeutic
range (1.5-2.5, 6 hours after injection)

Postpartum anticoagulation

Prophylactic LMWH/UFH for 4-6 weeks

OR

Vitamin K antagonists for 4-6 weeks with a target INR of 2.0-3.0, with initial UFH or LMWH
therapy overlap until the INR is 2.0 or more for 2 days
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Table 1- American College of Chest Physicians (ACCP-2008 ) recommendations for anticoagulation of
pregnant women with antiphospholipid antibodies

Previous  |Chronic anticoagulation : Postpartum
Therapy during pregnancy GCS
VTEs before pregnancy therapy
One No P or ID LMWH or UFH Yes Yes
Two or more [No P, ID, or AD LMWH or UFH Yes Yes
Yes Yes AD LMWH or UFH, or 75 percent of AD LMWH, or ID LMWH Yes Yes
Risk assessment and clinical surveillance or P LMWH or UFH
None No . . ; TR Yes
unless there is a history of obstetrical complications

GCS: graduated compression stockings; P: prophylactic; ID: intermediate dose; AD: adjusted dose
* Late pregnancy loss or multiple early pregnancy losses - P or ID UFH or P LMWH and low dose aspirin (50 to 100 mg).
* Preeclampsia - Low dose aspirin (50 to 100 mg) and no UFH or LMWH.

P UFH UFH 5000 units subcutaneously every 12 hours

ID UFH UFH subcutaneously every 12 hours adjusted to target anti-Xa of 0.1 to 0.3 U/mL;

AD UFH UFH subcutaneously every 12 hours adjusted to target midinterval aPTT in therapeutic range;

P LMWH eg dalteparin 5000 U subcutaneously or enoxaparin 40 mg subcutaneously every 24 hours (adjusted for extremes of body
weight

ID LMWH eg dgaltéparin 5000 U subcutaneously or enoxaparin 40 mg subcutaneously every 12 hours;

AD LMWH full treatment doses once or twice daily adjusted to body weight. Eg, dalteparin 200 U/kg daily or dalteparin 100 U/kg
every 12 hours or enoxaparin 1 mg/kg/every 12 hours.

Postpartum LMWH or UFH until a vitamin K antagonist achieves target INR of 2.0 to 3.0 then continue vitamin K antagonist alone for

anticoagulation 4 to 6 weeks. Alternatively, LMWH or UFH alone for 4 to 6 weeks.
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- Postpartum anticoagulation: LMWH or UFH until a vitamin K antagonist achieves target INR of 2.0 to 3.0 then continue
vitamin K antagonist alone for 4 to 6 weeks

Up-to-Date - Vitamin K antagonists for 4-6 weeks with a target INR of 2.0-3.0, with initial UFH or LMWH therapy overlap until the
(2012) .
INR is 2.0 or more for 2 days
Williams The initial dose of warfarin is usually 5-10 mg for the first 2 days .subsequent dose are titrated to achieved an INR of 2to 3.
Obstetrics
(2010)-
Chapter 47
2.1. For patients suffi ciently healthy to be treated as outpatients, we suggest initiating VKA therapy with warfarin 10 mg daily
for the fi rst 2 days followed by dosing based on international normalized ratio (INR) measurements rather than starting with
ACCP - 2012 | the estimated maintenance dose (2C) .
3.1. For patients taking VKA therapy with consistently stable INRs, we suggest an INR testing frequency of up to 12 weeks
rather than every
Warfarin can be used for postpartum thromboprophylaxis, but NOT antepartum thromboprophylaxis. It should be initiated at
the same time or after heparin is started because warfarin alone is associated with an increased incidence of VTE. The patient
Up-to-Date . . . . : . . A
(2012) should receive both warfarin and heparin for at least five days, and the heparin should not be stopped until the international

normalized ration (INR) is within the therapeutic range, usually 2 to 3. Warfarin is safe during lactation because it does not
accumulate in breast milk to a substantial degree .
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ACCP - 2012 | 3.0.2. For women requiring long-term VKAs who are attempting pregnancy and are candidates for LMWH substitution, we
suggest perform-ing frequent pregnancy tests and substituting LMWH for VKAs when pregnancy is achieved rather than
switching to LMWH while attempt- ing pregnancy (2C)
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ACCP - 2012 | 3.0.1. For women receiving anticoagulation for the treatment of VTE who become pregnant, we recommend LMWH over

VKAs during the first trimester (1A) , in the second and third trimesters (1B) , and during late preg- nancy when
delivery is imminent
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ACCP - 2012 | 7.1.1. For pregnant women with acute VTE, we recommend therapy with adjusted-dose SC LMWH over adjusted-dose UFH
(1B)
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ACCP -2012 | 7.1.1. For pregnant women with acute VTE, we recommend therapy with adjusted-dose SC LMWH over adjusted-dose
UFH(1A)
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ACCP - 2012 | 7.1.3. For pregnant women with acute VTE, we suggest that anticoagulants should be contin-ued for at least 6 weeks
postpartum (for a min-imum total duration of therapy of 3 months) in comparison with shorter durations of treat-ment(2C)
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7.1.4. For pregnant women receiving adjusted- dose LMWH therapy and where delivery is planned, we recommend
discontinuation ofLMWH at least 24 h prior to induction of labor or cesarean section (or expected time of neurax-ial
ACCP - 2012 anesthesia) rather than continuing LMWH up until the time of delivery (1B)
Treatment with SC LMWH or SC UFH should be discontinued 24 to 36 hours prior to delivery if the delivery time is
Up-to-Date predictable (eg, induction of labor, planned cesarean section). This allows the effect of heparin to resolve, which is particularly

(2012) important for patients who desire neuraxial anesthesia because anticoagulation during insertion (or removal) of a neuraxial
anesthesia catheter increases the risk for spinal hematoma.
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3.0.3. For pregnant women, we suggest lim-iting the use of fondaparinux and parenteral direct thrombin inhibitors to those
ACCP - 2012 | with severe allergic reactions to heparin (eg, HIT) who cannot receive danaparoid (2C)

ss& olial (rivaroxaban, apixaban i) Xa ol s (dabigatran Jie) SIea aives a5 53 5l soliid g5lsl Gloss 5o ssd oo drn s @
3.0.4. For pregnant women, we recommend avoiding the use of oral direct thrombin (eg, dabigatran) and anti-Xa (eg,
ACCP - 2012 | rivaroxaban, apixa-ban) inhibitors(1C)

v



Slinit o (gl g 410 31 odliiw! Pl (Flo 30 peo Wl Ho Cormo dold!

2w D
ol oL pa050d Gl 98 5o acenocoumarol L UFH (550 5 salinal @

4.0.1. For lactating women using warfarin, acenocoumarol, or UFH who wish to breast-feed, we recommend continuing the
use of war-farin, acenocoumarol, or UFH (1A)

ACCP - 2012
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4.0.2. For lactating women using LMWH, dana-paroid, or r-hirudin who wish to breast-feed, we recommend
ACCP - 2012 continuing the use of LMWH, danaparoid, or r-hirudin (1B)
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ACCP - 2012 4.0.5. For lactating women using low-dose aspi-rin for vascular indications who wish to breast-feed, we suggest
continuing this medication(2C)
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ACCP - 2012 | 4.0.3. For breast-feeding women, we suggest alternative anticoagulants rather than fonda- parinux(2C)
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ACCP - 2012 | 4.0.4. For breast-feeding women, we recom-mend alternative anticoagulants rather than oral direct thrombin (eg,
dabigatran) and fac-tor Xa inhibitors (eg, rivaroxaban, apixaban) (1C)
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Contraindications to LMWH
Which women should not be given thromboprophylaxis with LMWH?
LMWH should be avoided, discontinued or postponed in women who are risk of bleeding after careful
consideration of the balance of risks of bleeding and clotting.
Risk factors for bleeding (see also Appendix I11) are
- women with active antenatal or postpartum bleeding
RCOG - 2009 - women considered at increased risk of major haemorrhage (such as placenta previa(
- women with a bleeding diathesis, such as von Willebrand’s disease, haemophilia or acquired coagulopathy
- women with thrombocytopenia (platelet count less than 75 x 109 )
- acute stroke in the last 4 weeks (ischaemic or haemorrhagic)
- severe renal disease (glomerular filtration rate less than 30 ml/minute/1.73 m2
- severe liver disease (prothrombin time above normal range or known varices(
- uncontrolled hypertension (blood pressure greater than 200 mmHg systolic or greater than 120 mmHg diastolic)
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ACCP - 2012 The term “clinical vigilance” refers to patient and physician alertness to the signs and symptoms of VTE and awareness of the need
for timely and appropriate objective investigation of women with symptoms suspicious of DVT or PE.
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With subcutaneous therapy, UFH doses should be adjusted to prolong a midinterval (6 h postinjection) aPTT into therapeutic range,
ACCP - 2012 o . o . )
although it is recognized that aPTT monitoring is less reliable in pregnancy

Grades of recommendations B aogi st 45 40 (GO ol

A At least one meta-analysis, systematic reviews or randomised controlled trial rated as 1++ and directly applicable to the target
population; or

A systematic review of randomised controlled trials or a body of evidence consisting principally of studies rated as 1+,
directly applicable to the target population and demonstrating overall consistency of results

B A body of evidence including studies rated as 2++ directly applicable to the target population and demonstrating overall
consistency of results; or
Extrapolated evidence from studies rated as 1++ or 1+

C A body of evidence including studies rated as 2+ directly applicable to the target population and demonstrating overall
consistency of results; or
Extrapolated evidence from studies rated as 2++

D Evidence level 3 or 4; or
Extrapolated evidence from studies rated as 2+

Good practice Recommended best practice based on the clinical experience of the guideline development group
point




Classification of evidence levels aagn zaw gis paii

1++ High-quality meta-analyses, systematic reviews of randomised controlled trials or randomised controlled trials with a very low risk of
bias
1+ Well-conducted meta-analyses, systematic reviews of randomised controlled trials or randomised controlled trials with a low risk of bias
1- Meta-analyses, systematic reviews of randomised controlled trials or randomised controlled trials with a high risk of bias
2++ High-quality systematic reviews of case—control or cohort studies or highquality case—control or cohort studies with a very low risk of
confounding, bias or chance and a high probability that the relationship is causal
2+ Well-conducted case—control or cohort studies with a low risk of confounding, bias or chance and a moderate probability that the
relationship is causal
2- Case—control or cohort studies with a high risk of confounding, bias or chance and a significant risk that the relationship is not causal
3 Non-analytical studies; e.g. case reports, case series
4 Expert opinion
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